
EPA/600/R-06/159 
December 2006 

 
 
 
 

Arsenic Removal from Drinking Water 
by Process Modifications to Coagulation/Filtration  

U.S. EPA Demonstration Project at Lidgerwood, ND 
Final Evaluation Report 

 
 
 
 
 

by 
 

Wendy E. Condit 
Abraham S.C. Chen 

Lili Wang 
 

Battelle 
Columbus, OH  43201-2693 

 
 

Contract No. 68-C-00-185 
Task Order No. 0019   

 
 

for  
 

Thomas J. Sorg 
Task Order Manager 

 
Water Supply and Water Resources Division 

National Risk Management Research Laboratory 
Cincinnati, Ohio 45268 

 
 
 
 
 

 
National Risk Management Research Laboratory 

Office of Research and Development 
U.S. Environmental Protection Agency 

Cincinnati, Ohio 45268 
 
[...]
subsequently analyzed for the analytes listed in Table 3-3.  Table 4-1 presents the results of the source 
water analyses, along with those provided by the facility to EPA for the demonstration site selection and 
those independently collected and analyzed by EPA, North Dakota Department of Health (NDDH), and 
the vendor.   
 
As shown in Table 4-1, total arsenic concentrations in source water ranged from 108 to 146.2 µg/L.  
Based on Battelle’s July 31, 2003, sampling results, 82% of total arsenic existed as As (III) at 120.6 µg/L, 
and 14% as particulate As at 20.3 µg/L.  Iron concentrations in source water ranged from 1,310 to 1,620 
µg/L existing almost completely as soluble iron.  A general rule is that the soluble iron concentration 
should be at least 20 times the soluble arsenic concentration for effective removal of arsenic onto iron 
solids (Sorg, 2002).  The results from the July 31, 2003, sampling event indicated that the soluble iron 
level was approximately 10 times the soluble arsenic level.  Because the natural iron content in source 
water was below the target 20:1 Fe:As ratio, the system would require supplemental iron addition to 
achieve below 10 µg/L treatment results.  The manganese levels were elevated, ranging from 111 to 675 
µg/L and existed mainly as soluble manganese.  The pH values ranged from 7.2 to 7.5.  Hardness ranged 
from 435 to 520 mg/L, silica from 27.8 to 32.1 mg/L, and sulfate from 341 to 390 mg/L.  Although, silica 
and sulfate can compete with arsenic for removal onto iron solids, these concentrations were not high 
enough to show significant impact on arsenic removal. 
 
4.1.2 Treated Water Quality.  Tables 4-1 and 4-2 summarize the results of treated water samples 
collected by Battelle, EPA, and NDDH.  In general, treated water samples had lower arsenic, iron, and 
manganese concentrations than source water samples, while other parameters remained within the range 
of source water concentrations.  Table 4-1 shows that arsenic concentrations in the treated water ranged 
from 25.7 to 31.1 μg/L from 1998 through 2003.  Iron concentrations ranged from below the method 
detection limit of μg/L to 109 μg/L (which is below the secondary MCL of 300 μg/L for iron, but 
suggests particulate breakthrough from the gravity filters).  Manganese concentrations ranged from <10 to 
101 μg/L (the secondary MCL for manganese is 50 μg/L). 
 
Table 4-2 presents the analytical results of the water samples collected across the treatment train by EPA 
in April 2003.  These samples were collected at the wellhead, after aeration/oxidation, before the filters, 
after the filters, and after the post-chlorination point.  Total arsenic and iron concentrations in source 
water were 129 μg/L and 1,390 μg/L, respectively.  After prechlorination and aeration, approximately 
20% of total arsenic, or 19 μg/L, was present in the soluble form with the remainder existing as 
particulate.  Iron was present entirely in particulate form after aeration with total iron concentration at 
924 μg/L.  After the detention tank and before the filters, total arsenic and total iron levels decreased by 
approximately 32% and 38%, respectively, indicating that significant settling of particles had been taking 
place within the detention tank.  After the filters, the total arsenic level was 18 μg/L, which was present 
only in the soluble form and somewhat lower than historic levels (i.e., 25.7 to 31.1 μg/L) obtained by 
NDDH.  There was no particulate arsenic observed in the water sample collected after the filters.  Based 
on these treated water sampling results, it was determined that supplemental iron would be needed for 
further removal of soluble arsenic to reach the arsenic MCL of 10 µg/L. 
 

 14



Table 4-1.  Lidgerwood, ND Raw and Treated Water Quality Results 
 

Raw Water Treated Water 

Parameter Unit 
Utility 
Data 

EPA 
Data 

Vendor 
Data 

Battelle 
Raw  

Water  
Data 

Battelle 
Treated 
Water 
Data 

NDDH 
Treated 
Water 
Data 

Date  - NA  09/03/02   NA 07/31/03 07/31/03 1998 to 2003 
pH  S.U. 7.5 NS 7.3 7.2 NS 6.9 - 7.4 
Alkalinity (as CaCO3) mg/L 385 NS 368 344 NS 364 - 403 
Hardness (as CaCO3) mg/L 444 435 520 513 510 477 - 481 
Chloride mg/L 36 NS 81 82 NS 58 - 66 
Fluoride mg/L NS NS 0.5 0.8 NS 1.3 
Sulfide mg/L NS 114 NS NS NS NS 
Sulfate mg/L 344 341 350 390 NS 373 - 384 
Silica (as SiO2) mg/L 27.8 28.5 32.1 29.4 NS NS 
Orthophosphate (as PO4) mg/L <0.065 NS <0.1 <0.10 NS NS 
TOC mg/L NS NS NS <1.0 NS NS 
As (total) μg/L 108 129 128 146.2 30.5 25.7 - 31.1 
As (soluble) μg/L NS NS NS 125.9 17.6 NS 
As (particulate) μg/L NS NS NS 20.3 12.8 NS 
As (III) μg/L NS NS NS 120.6 <0.1 NS 
As (V) μg/L NS NS NS 5.3 17.6 NS 
Fe (total) μg/L 1,310 1,390 1,620 1,325 69 <10 - 109 
Fe (soluble) μg/L NS NS NS 1,316 54 NS 
Al (total) μg/L NS <25 NS <10 <10 <50 
Al (soluble) μg/L NS NS NS <10 <10 NS 
Mn (total) μg/L 544 111 660 675 101 <10 - 46 
Mn (soluble) μg/L NS NS NS 665 14.8 NS 
V (total) μg/L NS NS NS <0.1 <0.1 NS 
V (soluble) μg/L NS NS  NS <0.1 <0.1 NS 
Mo (total) μg/L NS NS  NS 2.7 5.1 NS 
Mo (soluble) μg/L NS NS  NS 2.5 5.3 NS 
Sb (total) μg/L NS <25  NS <0.1 <0.1 <0.1 
Sb (soluble) μg/L NS NS  NS <0.1 <0.1 NS 
Na (total) mg/L 142 147  148 131 130 160 - 168 
Ca (total) mg/L 128 125  147 148 147 136 - 138 
Mg (total) mg/L 29 30 38 35 35 33 
NA = not available; ND = non-detect; NS = not sampled 

 
 

Table 4-2.  Lidgerwood, ND Treated Water Quality Data Collected by EPA on April 30, 2003 
 

Sample Location 
As (total) 

(μg/L) 
As (soluble) 

(μg/L) 
Fe (total) 

(μg/L) 
Fe (soluble) 

(μg/L) 
At Wellhead 129 NS 1,390 NS 
After Aeration 97 19 924 <25 
Before Filters 88 15 863 <25 
After Filters 18 22 <25 <25 
After Post-Chlorination 21 18 <25 <25 

 NS = not sampled 

 15



4.2  Treatment Process Description 
 
Figure 4-4 is a process schematic of the treatment train for the Lidgerwood, North Dakota, plant.  The 
pre-existing treatment system consisted of pre-chlorination, forced draft aeration, KMnO4 oxidation, 
polymer coagulant addition, detention, gravity filtration, post-chlorination, and fluoridation.  Table 4-3 
summarizes the major components and design parameters.  The process modifications included the use of 
supplemental iron and polymer additions to enhance arsenic removal by the filters.  Figure 4-5 presents a 
process flowchart, along with the sampling/analysis schedule, for the process modifications.  The major 
process steps and system components are presented as follows: 
 

• Pre-Chlorination.  A gas chlorine feed system was used to maintain chlorine residuals 
and prevent biological growth across the treatment train and oxidize As(III), Fe(II), and 
Mn(II) in raw water prior to aeration.  The pre-chlorination dosage was targeted at 1.8 
mg/L (as Cl2).   

• Aeration.  Forced-draft aeration with a 1-hp blower was used to promote the transfer of 
oxygen from air to water to further oxidize iron and manganese within the tray aeration 
unit. 

• Rapid Mixing with KMnO4 Oxidation and Iron and Polymer Additions.   A rapid 
mix tank was used prior to the detention tank to provide for KMnO4, FeCl3, and polymer 
addition into the aerated water.  A supplementary oxidation step was provided by the 
addition of KMnO4, which was stored in a 50-gal tank and added at a dosage of 
approximately 0.7 mg/L.  KMnO4 also was used to continuously regenerate the MnO2-
coated anthrasand in the filters.  The new FeCl3 addition system consisted of a 1.75 gal/hr 
(gph) chemical metering pump, a 60-gal chemical day tank, a tank mixer, and a 
secondary containment skid.  Figure 4-6 shows the new chemical feed system for  FeCl3 
that was installed as part of the process modifications. 

 
 

Modification 

 
 

Figure 4-4.  Process Schematic of Coagulation/Gravity Filtration Plant at Lidgerwood, ND 

 16



Table 4-3.  Design Specifications for Lidgerwood, ND Coagulation/Gravity Filtration Plant 
 

Parameter Value Remarks 
Pre-Treatment 

Prechlorination Dosage (mg/L [as Cl2]) 1.8  
Potassium Permanganate Dosage 
(mg/L) 

0.7  

Iron Dosage (mg/L [as Fe]) 1.0-1.2 Based on Jar Test Results 
Aqua Hawk 9207 PWG Polymer 
Dosage (mg/L) 

0.3 Based on Jar Test Results 

Aqua Hawk 127 Polymer Dosage 
(mg/L) 

0.5 Based on Jar Test Results 

Contact 
Capacity (gal) 15,000  
Contact Time (min) 60 At 250 gpm design flowrate 

Filtration 
Cell Size (ft) 7.0 L × 4.3 W  
Cell Area (ft2) 30  
Number of Cells 4  
Configuration Parallel  
Media Quantity (ft3/cell) 60 24-in bed depth  
Media Type MnO2-coated 

anthrasand 
20/40 mesh  

Design Flowrate (gpm) 250  
Filtration Rate (gpm/ft2) 2.1  
Δp across Clean Bed (in of H2O) 10  
Maximum Daily Production (gpd) 360,000 Based on peak flow; 24 hr/day 
Hydraulic Utilization (%)  50 Estimated based on peak daily demand(a)

Backwash 
Backwash Frequency 3 time per week Taking place on Monday, Wednesday, 

and Friday 
Backwash Hydraulic Loading Rate        

    (gpm/ft2) 
8.0  

Backwash Duration (min/cell) 10  
Wastewater Production (gal/cell) 2,400 Based on 240 gpm backwash flowrate 
(a) Based on a historic peak daily demand of 180,000 gpd. 

 
 

Ferric chloride was added at a target dosage of 1.2 mg/L (as Fe).  Two non-ionic 
polymers also were added.  Aqua Hawk 9207 PWG, a polyacrylamide-based polymer, 
had already been added at the plant at a level of approximately 0.10 mg/L prior to this 
demonstration study.  During this study period, the dosage of this polymer was increased 
to 0.3 mg/L at a feed rate of 0.90 gph.  The second polymer added during this study 
period was Aqua Hawk 127, which is a blended aluminum-based coagulation 
chemical/polymer.  It was added at a rate of 0.75 gph to reach a target level of 0.5 mg/L.  
Both polymers are NSF International-certified for use in drinking water applications. 

• Contact Time.  The baffled detention tank had a capacity of 15,000 gal and allowed for 
approximately 60 min of contact time before gravity filtration. 

 

 

 17



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TRAY
AERATION

RAPID MIX
TANK

MnO2-COATED 
ANTHRASAND 

FILTRATION

BAFFLED 
DETENTION TANK

SLUDGE TANK

SLUDGE SENT
TO LANDFILL

KMnO4

DA: Cl2

Polymers

INFLUENT

Oxidation/Coagulation/Filtration
Design Flow: 250 gpm

Process Modification
Lidgerwood, ND

Footnote
(a) On-site analyses

IN

BF

AF

DISTRIBUTION 
SYSTEM

CLEARWELL

SUPERNATANT WATER
RECLAIMED TO MIXING TANK

BW

SS

pH, TDS,
turbidity, As (soluble),
Fe (soluble), Mn (soluble)

TCLP,
As (total)

Weekly

Monthly

BACKWASH WATER
RECLAIM BASIN

DA: Cl2

FeCl3

pH(a), temperature(a), DO(a), ORP(a), 
As (total), Fe (total), Mn (total), 
SiO2, PO4, turbidity, alkalinity

pH(a), temperature(a), DO(a), ORP(a), 
As (total and soluble), As (III),
As (V), Fe (total and soluble),

Mn (total and soluble),
Ca, Mg, F, NO3, SO4, SiO2, PO4, 

turbidity, alkalinity

pH(a), temperature(a), DO(a), ORP(a), 
As (total), Fe (total), Mn (total), 
SiO2, PO4, turbidity, alkalinity

pH(a), temperature(a), DO(a), ORP(a), 
As (total and soluble), As (III),
As (V), Fe (total and soluble),

Mn (total and soluble),
Ca, Mg, F, NO3, SO4, SiO2, PO4, 

turbidity, alkalinity

PC

PC

LEGEND

DA: Cl2

INFLUENT

Chlorine Disinfection

Unit Process

At WellheadIN

Backwash Sampling LocationBW

Sludge Sampling LocationSS

FeCl3 Chemical Added to Unit Process

Process Flow

Backwash Flow

BF

AF

Before Filter

After Filter

W
at

er
 S

am
pl

in
g 

Lo
ca

tio
ns

Post-Chlorination

pH(a), temperature(a), DO(a), ORP(a), 
As (total), Fe (total), Mn (total), 
SiO2, PO4, turbidity, alkalinity

pH(a), temperature(a), DO(a), ORP(a), 
As (total and soluble), As (III),
As (V), Fe (total and soluble),

Mn (total and soluble),
Ca, Mg, F, NO3, SO4, SiO2, PO4, 

turbidity, alkalinity

pH(a), temperature(a), Cl2 (free and total)(a), 
As (total), Fe (total), Mn (total), SiO2, PO4, 
turbidity

pH(a), temperature(a),
Cl2 (free and total)(a),

As (total and soluble),
Fe (total and soluble), 

Mn (total and soluble),
Ca, Mg

TRAY
AERATION

RAPID MIX
TANK

MnO2-COATED 
ANTHRASAND 

FILTRATION

BAFFLED 
DETENTION TANK

SLUDGE TANK

SLUDGE SENT
TO LANDFILL

KMnO4

DA: Cl2

Polymers

INFLUENT

Oxidation/Coagulation/Filtration
Design Flow: 250 gpm

Process Modification
Lidgerwood, ND

Oxidation/Coagulation/Filtration
Design Flow: 250 gpm

Process Modification
Lidgerwood, ND

Footnote
(a) On-site analyses

IN

BF

AF

DISTRIBUTION 
SYSTEM

CLEARWELL

SUPERNATANT WATER
RECLAIMED TO MIXING TANK

BW

SS

pH, TDS,
turbidity, As (soluble),
Fe (soluble), Mn (soluble)

TCLP,
As (total)

Weekly

Monthly

BACKWASH WATER
RECLAIM BASIN

DA: Cl2

FeCl3

pH(a), temperature(a), DO(a), ORP(a), 
As (total), Fe (total), Mn (total), 
SiO2, PO4, turbidity, alkalinity

pH(a), temperature(a), DO(a), ORP(a), 
As (total and soluble), As (III),
As (V), Fe (total and soluble),

Mn (total and soluble),
Ca, Mg, F, NO3, SO4, SiO2, PO4, 

turbidity, alkalinity

pH(a), temperature(a), DO(a), ORP(a), 
As (total), Fe (total), Mn (total), 
SiO2, PO4, turbidity, alkalinity

pH(a), temperature(a), DO(a), ORP(a), 
As (total and soluble), As (III),
As (V), Fe (total and soluble),

Mn (total and soluble),
Ca, Mg, F, NO3, SO4, SiO2, PO4, 

turbidity, alkalinity

PC

PC

LEGEND

DA: Cl2

INFLUENT

Chlorine Disinfection

Unit Process

At WellheadIN

Backwash Sampling LocationBW

Sludge Sampling LocationSS

FeCl3 Chemical Added to Unit Process

Process Flow

Backwash Flow

BF

AF

Before Filter

After Filter

W
at

er
 S

am
pl

in
g 

Lo
ca

tio
ns

Post-ChlorinationPC

LEGEND

DA: Cl2

INFLUENT

Chlorine Disinfection

Unit Process

At WellheadIN

Backwash Sampling LocationBW

Sludge Sampling LocationSS

FeCl3 Chemical Added to Unit Process

Process Flow

Backwash Flow

BF

AF

Before Filter

After Filter

W
at

er
 S

am
pl

in
g 

Lo
ca

tio
ns

Post-Chlorination

pH(a), temperature(a), DO(a), ORP(a), 
As (total), Fe (total), Mn (total), 
SiO2, PO4, turbidity, alkalinity

pH(a), temperature(a), DO(a), ORP(a), 
As (total and soluble), As (III),
As (V), Fe (total and soluble),

Mn (total and soluble),
Ca, Mg, F, NO3, SO4, SiO2, PO4, 

turbidity, alkalinity

pH(a), temperature(a), Cl2 (free and total)(a), 
As (total), Fe (total), Mn (total), SiO2, PO4, 
turbidity

pH(a), temperature(a),
Cl2 (free and total)(a),

As (total and soluble),
Fe (total and soluble), 

Mn (total and soluble),
Ca, Mg

 

Figure 4-5.  Process Flow Diagram and Sampling Locations 

 18



 
Figure 4-6.  New Iron Addition System 

 

• Gravity Filtration.  Particulate matter in water was removed using four gravity filter 
cells, each having a cross-sectional area of 30 ft2

 and filled with 24-in of 20 × 40 mesh 
MnO2-coated anthrasand (General Filter Products) that was changed out on October 31, 
2002.  The total cross-sectional area of all four cells was 120 ft2, which yields a hydraulic 
loading rate of 2.1 gpm/ft2 at the design flowrate of 250 gpm.  This hydraulic loading rate 
is consistent with the 2 gpm/ft2 specification for conventional sand filters in the 
Recommended Standards for Water Works or Ten State Standards (Great Lakes-Upper 
Mississippi River Board of State Sanitary Engineers, 2003).  The pressure drop was 10 in 
of H2O across the clean filter cell in the service mode.  As part of the process 
modifications, each filter cell was outfitted with a Hach 1720D low-range turbidimeter 
with a power supply and associated interface (see Figure 4-7).  In addition, a Foxboro 
differential pressure (Δp) cell was placed across the media bed in Filter Cell No. 4 to 
monitor the filter cell performance.  Data from these devices were recorded and stored by 
a Telog data logging system and downloaded once per week by the operator.  

• Post-Chlorination.  For post-chlorination, free chlorine was targeted at 0.08 mg/L and 
total chlorine residual was targeted at 3.4 mg/L.  In addition, 1.3 mg/L of fluoride was 
added to the treated water prior to distribution. 

• Backwash Operation and Reclaim.  A clock-based timer was used to trigger a 